
 
 
 

Draft Water Supply Evaluation:  
Feasibility Study for Water Supply 
System, Santee Sioux Nation, 
Santee, Nebraska and Village of 
Niobrara, Nebraska 
 
Santee Nation Water Supply Evaluation, Nebraska 
Great Plains Region 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
U.S. Department of the Interior 
Bureau of Reclamation March, 2008 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Mission Statements 
 
The mission of the Department of the Interior is to protect and 
provide access to our Nation’s natural and cultural heritage and 
honor our trust responsibilities to Indian Tribes and our 
commitments to island communities. 
 
 
The mission of the Bureau of Reclamation is to manage, develop, 
[...]
Therefore, the test well development was stopped from 2:15 pm to 3:50 pm so the N2-30 drilling 
could be continued.   
 
The crew drilled N2-30 to 35’ +/- encountering the same issues as the other observation wells.  The 
contractor decided to stop drilling at 4:00 pm and went back to North Bend for the evening. 
 
Wednesday, October 17, 2007-  
The contractor resumed drilling of observation well N2-30, with resistance being met at 42’.  The 
PVC screen and pipe were then installed.  Observation wells N2-30 and N-1 were then developed 
using air-lift methods.   
 
The contractor installed the test pump, stem, and flow meter on the test well.  The preliminary pump 
test was initiated at 1:54 pm and was completed at 6:50 pm.  Drawdown data was recorded 
automatically with an electronic data logger.  Measurements were taken simultaneously by hand as 
often as possible for the first hour, then every hour thereafter.  The well stabilized at 425 gallons per 
minute.  
 
Recovery data was recorded immediately after the pump was shut down.  Data was recorded 
automatically with an electronic data logger, and the logger was allowed to read throughout the 
night.  Measurements were taken simultaneously by hand as often as possible for the first hour, then 
every hour thereafter.   
 
Ph and conductivity readings were taken periodically by tribal staff.  Later the next day, it was 
discovered that the pH meter was faulty.   
 
 
Thursday, October 18, 2007-  
Reclamation representatives setup the 24-hr pump test.  The pump was started at 10:19 am.  A 
Tribal representative took water quality samples at 10:30 am.   
 
At 11:45 am we realized that the pH meter was reading inaccurately. A pH meter was borrowed 
from the city of Niobrara and the first pH reading was taken at 2:30 pm.   
 
Drawdown data was recorded automatically with an electronic data logger, and the logger was 
allowed to read through the night.  Measurements were taken simultaneously by hand as often as 
possible for the first hour, then every hour thereafter.   
 
 
Friday, October 19, 2007-  



 C - 4

The pump test continued through 11:00 am.  Recovery data was recorded automatically with an 
electronic data logger, and the logger was allowed to read through the night.  Measurements were 
taken simultaneously by hand as often as possible for the first hour, then every hour until 7:00 pm.   
 
 
 
Saturday, October 20, 2007-  
One last set of manual readings was taken at 9:15 am, and the recovery test was ended shortly 
thereafter. 



 
 
 

 C - 5



 

 C - 6 C - 6



 C - 7
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This Page Intentionally Blank 
 
 
 
 

 C - 8

 



 
 
 
 
 
 

APPENDIX  D 
 
 

WATER QUALITY DATA 
 
 

(including Missouri River Water Quality data 
and field measurements during test) 





 

 D - 1

Test dates: 10/18/2007 to 10/19/2007



 

 D - 2

 
Subject: Santee Sioux Water Quality Review and Treatment Recommendations 
 
SCOPE OF WORK  

Reclamation’s Plant Structures Group was tasked to review the water quality of Santee Sioux well 
water and provide recommendations for treatment. 
 
WATER QUALITY ANALYSIS 

Water quality sampling on the Santee Sioux well water was conducted on October 18 and October 
19, 2007.  The analysis of the samples was conducted by Midwest Laboratories, Inc. of Omaha, 
Nebraska.  A summary of the sampling sessions is provided in Table 1. 
 
Sampling Dates October 18, 2007 October 19, 2007 
Lab Reference # 212031 212041 
Lab Report # 07-298-2093 07-319-2239 
 
The water quality reports are provided as Attachments 1 and 2 of this memo.   
 
WATER QUALITY OBJECTIVES 

The water quality objectives are dictated by the U.S. Environmental Protection Agency’s (EPA) 
National Primary Drinking Water Regulations (NPDWR) or primary standard.  The EPA has 
established primary and secondary standards to protect public health and to improve the aesthetics 
of the nation’s drinking water supplies respectively.  NPDWRs are legally enforceable standards 
that apply to public water systems.  Primary standards protect drinking water quality by limiting the 
levels of specific contaminants that can adversely affect public health and that are known or 
anticipated to occur in water.  The standards take the form of maximum contaminant levels (MCL) 
or Treatment Techniques. 
 
A National Secondary Drinking Water Regulation (NSDWR or secondary standard) is a 
nonenforceable guideline regarding contaminants that may cause cosmetic effects (such as skin or 
tooth discoloration) or aesthetic effects (such as taste, odor, or color) in drinking water.  EPA 
recommends secondary standards to water systems but does not require systems to comply.  
However, States may choose to adopt them as enforceable standards. 
 
A summary of EPA National Primary Drinking Water Standards can be found at 
http://www.epa.gov/safewater/contaminants/index.html and is provided in Attachment 3. 
 
ANALYSIS OF WATER QUALITY DATA 

Table 2 is a partial summary of the analyte concentrations sampled on 10/18/07 and 10/19/07.  As 
further defined below, analytes of obvious concern are in red while analytes of potential concern are 
in yellow. 
 
Review of Table 2 shows that the concentrations from the sampled well water do not exceed any 
EPA Primary Drinking Water Standards.   The EPA secondary standards significantly exceeded are 
TDS and sulfate.  The high levels of TDS and sulfate will produce taste and odor problems.  
 

http://www.epa.gov/safewater/mcl.html#sec
http://www.epa.gov/safewater/contaminants/index.html


 

 D - 3

Also, this water is extremely hard as a result of high concentrations of calcium and magnesium 
combining with bicarbonate.  Very hard water is defined as having a total hardness (mg/l in CaCO3) 
greater than 180.  The Santee Sioux well water is about 900 mg/l.  In addition to scale caused by 
calcium carbonate and magnesium carbonate, calcium can form with elevated levels of sulfate to 
form calcium sulfate.  Scale adversely affects plumbing fixtures in homes, especially water heaters 
and washing machines.     
 
Some constituents that may be of potential but not immediate concern are manganese, total organic 
carbon (TOC) and radionuclides (alpha particles).  The manganese concentration from 10/18/07 
slightly exceeded the EPA secondary standard of 0.05 mg/l.  Soluble manganese will cause a black 
precipitation when exposed to oxygen.   
 
Total organic carbon will trigger the disinfection byproduct rule if the influent concentration 
exceeds 2 mg/l.  Santee Sioux well water was reported at 1.5 and 1.6 mg/l.  Disinfectants such as 
free chlorine, ozone and chlorine dioxide react with natural organic and inorganic matter in source 
water and distribution systems to form disinfection byproducts (DBPs).  Results from toxicology 
studies have shown several DBPs (e.g., bromodichloromethane, bromoform, chloroform, 
chloroacetic acid, and bromate) may be carcinogenic.   
 
The water sample from 10/19/07 produced a gross alpha particle concentration of 13 pCi/L, which 
is approaching the EPA MCL of 15 pCi/L.  The EPA specifies that the potential health impact from 
alpha particles is an increased risk of cancer.   
 
 
 



 

 D - 4

Table 2 ─ Partial Summary of Sampling Data (includes Primary and Secondary Contaminants): 
analytes of obvious concern are in red, analytes of potential concern are in yellow. 

Date Sampled 
 

EPA 
Primary or 
Secondary 
Standard 

10/18/07 10/19/07 

pH 2 6.8≤pH≤8.5 7.34  

Turbidity (ntu) TT3 - 0.15 

Conductance (μS/cm) - 1,593 1,600 

TSS (mg/l) - 8 ND 

TDS (mg/l) 2 500 1,290 1,276 

Giardia (oocysts/10 L)  ND ND 

Cryptosporidium (oocysts/10 L)   ND 

Na (mg/l) - 39.7 - 

Ca (mg/l) - 231 243 

Mg (mg/l) - 65.2 70.7 

Total Hardness (mg/l as CaCO3) - 845 898 

K (mg/l) - - 9.3 

Cl (mg/l) 2 250 - 22 

F (mg/l) 2 2 - 0.7 

Silica (SiO2)(mg/l) - - 30.2 

Dissolved Silicon (mg/l) - 12 - 

Total Silicon (mg/l)   12 14.1 

SO4 (mg/l) 2 250 - 587 

Alk (mg/l as CaCO3) - 362 320 

HCO3 (mg/l as CaCO3) - 320 358 

CO3 (mg/l as CaCO3) - 0.52 4.43 

NO2+ NO3(mg/l as N) 1 11 1.0 1.3 

NO2 (mg/l as N) 1  1  ND 

NO3 (mg/l as N) 1 10 - 1.3 

Total Phosphorus (mg/l) - - ND 

Dissolved organic carbon (mg/l) - 1.9 1.6 

Total organic carbon (mg/l) - 1.5 1.6 

Gross Alpha (pCi/L) 1 15 - 13 

Gross Beta (pCi/L) 1  - 15 

Arsenic (μg/L) 1 10 ND ND 

Total Barium (mg/l) 2 - 0.01 

Cadmium (μg/L) 1 5 - ND 

Chromium (μg/L) 1 100 - ND 

Iron (mg/l) 2 0.3 - 0.03 



 

 D - 5

Date Sampled 
 

EPA 
Primary or 
Secondary 
Standard 

10/18/07 10/19/07 

Cyanide (mg/l) 0.2 - ND 

Manganese (mg/l) 2 0.05 0.06 0.02 

Mercury (μg/L) 1 2 - ND 

Nickel (mg/l) - - ND 

Selenium (mg/l) 1 0.050 0.013 0.014 

Uranium (mg/l) 1 0.03 - 0.0188 

Zinc (μg/L) 1 5,000 - ND 

Lead (μg/L) 1 TT7 

0.015 - ND 

Copper (mg/l)1 TT7 

1.3 - ND 

 
Notes: 
 ⎯   = No Primary MCL applicable or sample not taken 
NA   = Data not available; μg/L = microseism per centimeter’ mg/l = milligrams per 
                liter 
cfs  = cubic feet per second. 
1   = Primary MCL  
2   = Secondary MCL 
TT3  = Treatment Technique.  See footnote 3 in EPA National Primary Drinking Water  
                Standards (Attachment 3) 
TT7  = Treatment Technique.  See footnote 7 in EPA National Primary Drinking Water  
                Standards (Attachment 3) 
 

RECOMMENDED TREATMENT ALTERNATIVES 

A matrix (Table 3) is provided which shows which treatment technologies are effective for the 
removal of TDS, sulfate, hardness, manganese, TOC and radionuclides (alpha particles).  The 
presence of TDS, SO4 and Hardness warrant advanced water treatment processes. Advanced 
processes are processes other than coagulation, flocculation, sedimentation, and filtration.  As 
shown, reverse osmosis (RO) membranes alone can remove all the constituents of concern and 
is therefore recommended.  For RO, the high levels of calcium, magnesium and sulfates require 
the use of an anti-scalent to prevent scaling on the membrane surface.  In addition, if manganese is 
exposed to oxygen prior to RO, suspended manganese particulates may clog the membranes.   If RO 
is used for treatment, pretreatment to remove calcium, magnesium and manganese is warranted.   
 
Reverse osmosis is recommended for the removal of TDS, lower concentrations of TOC (less than 2 
mg/l) and radionuclides.   A cartridge filter should be present before the RO system to remove 
suspended particles that remain after the pretreatment processes.  The waste stream from the RO 
will be a brine stream which should be discharged to a wastewater treatment plant or evaporation 
ponds.  
 
The final treatment step should be disinfection with chlorine or chloramines using  contact time 
from a clearwell.  The chorine or chloramine dosage will be dependent on the required disinfectant 
residual in the potable water distribution system.   



 

 D - 6

 
PRETREATMENT DISCUSSION 

 
Removal of calcium and magnesium can be performed with lime softening or ion exchange.  Lime 
softening requires solid contact clarifier tanks where lime is added.  This step produces a chemical 
sludge which may require dewatering and specific handling and disposal.  For smaller treatment 
plant flows, ion exchange provides the advantage of compact pressure vessels filled with resin.  
Cations of calcium and magnesium are exchanged for cations of sodium which are attached to the 
resin.  The resin requires routine regeneration (flushing with a chemical solution).   The waste flow 
is a brine stream from the regeneration of the resin.  Unlike lime softening, no sludge is produced 
by ion exchange.  For the small flow expected at Santee Sioux, (<1mgd) ion exchange should be 
considered over lime softening for the removal of calcium and magnesium since it requires less 
space and is available from many vendors, some of which can provide the regeneration service.   
 
If the combined iron and manganese concentrations are low (less than 1 mg/l), then it may be 
possible to remove the soluble manganese with ion exchange alone.  If it is determined that iron and 
manganese exist in their dissolved, soluble form, (as manganous manganese or ferrous iron, which 
are not settleable) then oxidation with aeration, chlorine or manganese greensand filtration are 
alternatives to consider.  These oxidizing agents convert the dissolved form to an insoluble, 
settleable form for removal by settling or filtration.  
 
Oxidation with chlorine is not likely to form disinfection by-products at the TOC levels present (<2 
mg/l).   
 
Similar to ion exchange, manganese greensand filters have the advantage of compact pressure 
vessels and a waste stream that requires special attention for disposal.  The pressure vessels are 
filled with greensand media which immediately oxidizes and retains the manganese particulates.  
The greensand media must be backwashed and recharged with a potassium permanganate solution.    
 
Two potential RO treatment train alternatives are presented in Figures 1 and 2.  They are provided 
to show options for pretreatment.  Alternative 1 provides a system with ion exchange, a cartridge 
filter, RO and disinfection with chlorine or chloramines.  This process can remove the hardness and 
may be used if the iron and manganese are low or are in settleable form (manganic manganese and 
ferric iron).  The second alternative adds greensand filtration after ion exchange for the removal of 
higher concentrations of manganese (and iron if the iron level exceeds the standard).  
 
 

OTHER RECOMMENDATIONS 

 
Additional water quality tests (monthly) should be made to characterize the seasonal variation of the 
contaminants of concern. 
 
A pilot program to optimize the pre-treatment possibilities for RO is recommended for Feasibility 
or Final design of the water treatment process. 
 



 

 D - 7

Investigate the possibility of locating another raw water source, of better water quality, to either 
avoid the water treatment described for this well, or to blend in with the water from this well to 
improve its quality and reduce the treatment needed. 
 



 

Table 3 – Summary of Treatment Alternatives 
Treatment Technique       
 TDS SO4 Hardness Mn TOC Radionuclides
Coagulation/Flocculation/Sedimentation     X  
GAC     X  
Greensand Filtration    X   
Ion Exchange   X    
Lime Softening   X    
Reverse Osmosis X X X X X X 
Oxidation (chlorination/sedimentation)    X   
Note: The presence of TDS, SO4 and Hardness warrant advanced water treatment processes. 
 

 

Figure 1 – Potential RO Treatment Train No. 1 

Ion 
Exchange 

Brine Stream 

Cartridge 
Filter 

Reverse 
Osmosis 

Chorine or 
Chloramine 

Brine Stream

 D - 8



 

 

 
 
 
 
 
 
 
 

D - 9

 

Figure 2 – Potential RO Treatment Train No. 2 
 

 
 
 
 

Ion 
Exchange 

Greensand 
Filtration 

Cartridge 
Filter 

Reverse 
Osmosis 

Chorine or 
Chloramine 

Brine Stream Backwash 
Stream Brine Stream

 

 



 

 D - 10

PREVIOUS WATER QUALITY RESULTS 
Excerpted from: 
 
Cast, Larry D., 1994, Water Supply Investigations for the Village of Santee, Nebraska, Bureau of 
Reclamation, Nebraska-Kansas Area Office, Grand Island, Nebraska. 
 
Groundwater from Bazille Creek alluvium, approximately 7.5 miles from the Village of 
Santee: 
 
                                               *MCL (mg/l) 
    Secondary  Water Supply 
Inorganic Chemicals               Standards        1977 (mg/l)     1986 (mg/l) 
Total Dissolved Solids    500   1070  776 
** Sodium        20       41    44 
     Sulfate      250     520  620 
     Manganese          0.05        0.5      0.1 
 
* Maximum Contaminant Level 
** EPA Guidance Level, No secondary standard 
 
 
Missouri River Water Quality: 
 
   Niobrara River1 Missouri River2 Missouri River3 
Species  near Verdel, NE at Springfield, SD at Yankton, SD 
Nitrate     <0.1 mg/l     <0.1   mg/l     0.2 mg/l 
Fluoride       ---        0.55  mg/l     0.5 mg/l 
Chloride       ---       17.4   mg/l     9.0 mg/l 
Iron        ---         2.48 mg/l     0.0 mg/l 
Manganese      0.8 mg/l        0.23 mg/l     --- 
Sulfate      15   mg/l    234      mg/l  191   mg/l 
TDS    302   mg/l    496      mg/l  447   mg/l 
pH        8.3         8.0       7.8 
Alkalinity (CaCO3)     97  mg/l    176      mg/l    --- 
Bicarbonate    119  mg/l    215      mg/l   176   mg/l 
EC     242  micromhos   778      micromhos  676   micromhos 
Calcium     ---       67      mg/l     57   mg/l 
Magnesium     ---       24.3   mg/l     18   mg/l 
Hardness (CaCO3)    ---     267      mg/l   217   mg/l 
Sodium       11  mg/l      69      mg/l     60   mg/l 
Potassium      ---         4.7   mg/l       5.0 mg/l 
 
1 USGS (1990) 
2 Village of Springfield, South Dakota (1992) 
3 USGS (1957) 
 
 
 



 

 D - 11

 
Water Supply Investigation, 1994, Boreholes DH-1 and DH-2: 
Laboratory analysis performed by the State of Nebraska, Department of Health 
 
                                                
      Hole No. DH-1    Hole No. DH-2             Irrigation 
Inorganic Chemicals     67–72 ft (mg/l)*   34–39 ft (mg/l)*           Well (mg/l)*    Spring (mg/l)* 
Coliform   1/100 ML 2.2/100 ML  0/100 ML Confluent 
           Growth 
Calcium      532     564     316    99 
Chloride        38       52       24      4 
Fluoride          0.38        0.68        0.53     0.31 
Iron           2.9      18.0      >0.1    >0.1 
Total Alkalinity (CaCO3)     424     492     376   240 
Total Hardness (CaCO3)  1,600  1,824             1,208   340 
Total Dissolved Solids 2,420  2,604             1,768   494 
pH           7.4        7.4        7.3       7.8 
Nitrate-N        <0.1      <0.1        2.0       2.2 
Sodium        72       95       49      15 
Sulfate    1,150  1,330     870    139 
Manganese          7.6        3.8        0.08     >0.05 
Volatile Organics       Not Detected      Not Detected 
     (EPA Method 524.2) 
Pesticide/Herbicide       Not Detected      Not Detected 
     (EPA Scan) 
Pesticide/Herbicide             < MDL            <MDL 
     (Nebraska Scan) 
Radon       376    pCi/l    117    pCi/l 
Gross Alpha        12.0 pCi/l      10    pCi/l 
Gross Alpha Radium (226)        0.3 pCi/l        0.2 pCi/l 
Arsenic          0.005        0.011 
Barium        <0.1      <0.1 
Cadmium        <0.001      <0.001 
Chromium          0.002         0.011 
Lead           0.001        0.005 
Mercury        <0.001      <0.001 
Selenium        <0.005      <0.005 
Silver         <0.001      <0.001 
 
* - all concentrations are in mg/l unless otherwise noted., with the exception of pH. 
MDL – Method Detection Limit 
pCi/l – picoCurie/liter 
ML – Milliliter 
Mg/l – milligram per liter 
 
 
 
 



 

 D - 12

 
 
 
 

Attachment 1 



 

 
 D - 13



D - 14

 

 

 



 

 
 
 
 
 D - 15



 

 D - 16

 
 
 
 

Attachment 2 



 

 
 D - 17



 

 
 D - 18



D - 19

 

 
 



 

 
 
 
 D - 20



 

 D - 21

 
 
 
 

Attachment 3



 

 

 
 D - 22



 

 
 
 

 D - 23
 



 

 
 
 

 D - 24
 



 

 
 
 

 D - 25
 



 

 
 
 

 D - 26
 



 

 
 
 

 D - 27
 



 

 
 
 
 
 
 
 
 
 
 
 
 
 

This Page Intentionally Blank 
 
 
 

 D - 28

 



 
 
 
 
 

APPENDIX  E 
 
 

HERMIT DATA RECORDINGS 
 



 



In-Situ Inc. Hermit 3000 
 
Report generated: 11/04/07 00:36:01 
Report from file: C:\Documents and Settings\W. Robert Talbot\Desktop\Data\SN45888 2007-10-17 124652 2hr Pump        
.bin 
DataMgr Version 3.71 
 
Serial number: 00045888 
Firmware Version 7.10 
Unit name:  HERMIT 3000 
 
Test name:  2hr Pump         
 
Test defined on: 10/17/07 11:10:38 
Test started on: 10/17/07 12:46:53 
Test stopped on: 10/17/07 17:41:12 
Test extracted on: 01/01/01 00:00:42 
 
Data gathered using Logarithmic testing 
   Maximum time between data points:      10.0000 Minutes. 
   Number of data samples: 139 
 
 
TOTAL DATA SAMPLES 139 
 
Channel number [1] 
  Measurement type: Pressure 
  Channel name: ETwo 
  Linearity:  0.0015000 
  Scale:  10.3030000 
  Offset:  -0.0134000 
  Warmup:  50 